Y —

PARTS LIST
IN—Y) X

BBWP-8BL-BTFL-CD-DS

rall

SEIKO SEWING MACHINE CO., LTD.




IR—YYRRSFIAIZELT
1. B THATSEHRIE] |BRTRLTBYET,

2. ZOXRIF2024FE58 DT —RIZHEDWTHERENE=LDTY,

3. BRI FERBLICKAEESNDBZENHYET,

B X

pages
FIRBEFR e 1,2
FEARHIZR e 3,4
FHE-RFERI(R - 5 6
BHZERR e 7.8
BAHRZEAR e 9,10
TEARH R e 11,12
TR, TR E e 13, 14
ARTETE DT e 15, 16
FEUBHBRR e 17,18
FEUFEIRE R e 19, 20
EBEUB R e 21, 22
WERRA{R e 23, 24
Z EIFREER o 25, 26
FERBMR e 27, 28
FRBDHREFE 27, 28
;‘F{E}ﬁ?ﬁﬂ{?ﬁ ......................................................... 29, 30
BB MBEIR e 31, 32
KHEFEBRFRECD) o 33, 34
DAVIINYIRBHIR(-BT)  ceerrerrriii 33, 34
BRRAYWTFRHIR(-FL)  creerereerri s 35, 36
FENRAVTFBHR(-BT, —CD, —DS -rrrreerrrrrinneriiiiiiia, 35, 36
ZEERHIR e 37, 38
WZT7OFAT—ABR(FL)  ceeerereriii 37, 38
OARTB =TIl e 39, 40
FTREEBAR 1 v 41, 42

FTREERBER 2 v 43,



Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line |:|
2. This book was prepared based on information available in May. 2024.
3. Parts are subject to change in design without prior notice.

INDEX

pages
Machine body ...................................................................... ‘I, 2
Upper Sha-ﬁ-_ mechanism ............................................................ 3' 4
Needle bar and thread take_up meChanism ....................................... 57 6
Inner presser foot meChanism ...................................................... 77 8
Outer presser foot meChanism ...................................................... 9, ‘IO
Lower Shaft meChanism ............................................................ 1 17 12
Throat plate and throat plate base ................................................ 13, 14
HOOk Saddle and hOOk ............................................................ 15, 16
Feed Shaft meChanism ............................................................ 17, 18
Feed adjustment meChanism ......................................................... 19, 20
Upper feed mechanism ............................................................ 21, 22
Feed reverse meChanism ............................................................ 23, 24
Presser foot Iiﬁ:er meChanism ...................................................... 25, 26
Bobbin Winder meChanism ......................................................... 27, 28
TenSion release meChanism ...................................................... 27, 28
Thread tension ............................................................ 29, 30
Lubrication .................................................................. 31 , 32
Altarnating presser footlifter mechanism (—CD) = ==r=ereerrrrrmmnmaniinnans 33, 34
QUiCk reverse meChanism (_BT) ................................................... 337 34
Knee SWitCh mechanism (_FL) ................................................... 357 36
Manual SWitCh mechanism (_B'l'7 _CD, _DS) .................................... 35, 36
Air pressure meChanism ............................................................ 37, 38
Presser foot actuator meChanism (_FL) .......................................... 377 38
Connectors and Cab|eS ............................................................ 397 40
Accessories 1 ...................................................................... 41, 42

Accessories 2 ...................................................................... 43, 44



ZF {ABH{% /Machine body




¥ {KB81%/Machine body

NO HREE |HE
' mf DESCRIPTION
PARTS NO. [ QTY
1 [60384 1 [REZZ#% SUPPORT BAR
2 (61018 1 |k TOP COVER
3 |60227-02 1 |CDEAYILAZIL DIAL BUSHING, CD
4 (B150607 2 | BRI Ltz RUBBER CAP, 32.8
5 160229 1 | RFEH/N— COVER, :T/TAKE-UP LEVER
6 |60204 1 |XK#EH/A—1E BOLT, SOCKET M4X0.7 L=6
7 31207 1 | REAN—IETYS v— WASHER, PLAIN M4
8 60228 1 | ERS—k x>y SHEET PACKING
9 |30066 7 |E#RiE BOLT, SOCKET M5X0.8 L=12
10 |27172 5 (7u4g SET SCREW, SOCKET (CP) M6X1.0 L=8
13 160002 1 |ER FACE PLATE
14 |B159150 1 |[ERT Lt RUBBER CAP, 20.5
16 (60004 1 |EARGHS OIL WICK, 130
17 160003 1 |@ER/ Svx> PACKING,; F-PLATE
18 27177 2 |ERiE BOLT, SOCKET M5X0.8 L=16
19 [B117936 3 |&tEINT L RUBBER CAP, 9.4
20 [20218 (=N RUBBER CAP
21 |20161 1 RE OIL WINDOW
22 18040 2 |a—KAh/—1t SCREW 9/64X40 L=8
23 (30025 2 [3—FhHN—1ETyv— WASHER, PLAIN L3.5
25 |BS20345 1 [FEYERERLyE RUBBER CAP
26 |B159150 1 |a—KFpRI L RUBBER CAP, 20.5
29 |B142374 2 |/NwHLIN—ETvS o BUSH, DRY ; L=20
30 |B140063 1 I\ IIN—R S — PIN, DOWEL
32 |B153132 1 I\ HILIN—ZA Y IN—F2—T NYLON TUBE, L=13.5
33 |B140063 1 |1\ ILIN—=RTYS X ys8—  |PIN, DOWEL
34 |B104821 IR VA IVTAG = WA RUBBER CAP, 10.5
35 (30046 1 |7—REE1E SCREW, TRUSS M4X0.7 L=4
36 (31207 1 |[7—REIETY v — WASHER, PLAIN M4
37 |14517 1 |ELIR(1/4"~3/8") (BH#) SLIDE PLATE (1/4”"~3/8") (Std.)
38 [6031-01 1 |ELRILE SLIDE PLATE SCREW 11/64X40 L=9
42 (60358 1 [ RykE#R UPPER COVER ASSY, BED
43 160359 1 |IRNyRLEtR/SyF> SHEET PACKING, BED
44 (30075 10 [Nk E#RiE BOLT, SOCKET M4X0.7 L=8
45 |B105113 1 | RNyKREAhte SCREW 12.70X28 L=5
46 |B105215 2 [ RyRfaimE/SyFxy PACKING
47 160357 1 |ZBRyUAT PIPE
48 160371 1 |ZBR/RINEZ—IL/N(T TUBE, 120
49 |60364 1 [ RNyRhiz OIL CAP, BED
50 |B140518 1 [ RyRmEHEmiE SCREW 7.94X28 L=10
51 |[B081007 1 [RyuRmav o8-z O RING, P7
63 |B159150 1 |RE\BHS—TLE RUBBER CAP
64 160360 1 | AAMIT— OIL GAUGE
65 (37229 2 |7 SET SCREW, SOCKET M4X0.7 L=5
66 |61531 1 | REXZZHE(RE) SUPPORT BAR (LONG)
67 |61533 1 |BREEH N N—R INTERMEDIATE CASE COVER
68 |30046 4 |HfEFEA/N—RIE SCREW, TRUSS M4X0.7 L=4




FEhR84% /Upper shaft mechanism

13

\\\\\\@ >
2,

) I

/[

&




L #HEH{% /Upper shaft mechanism

NO HREE |HE

' mf DESCRIPTION

PARTS NO. | QTY

1 [60007 1 [ E#H UPPER SHAFT
2 60015 1 |95v9F—2avhls CRANK MOTION CAM
3 (11031 1 | EERTYDS @D BEARING, UPPER SHAFT
4 (18607 1 (9529 hLiEA) SCREW 9/32X28 L=16
5 27172 1 (9529 hLI1EB) SET SCREW, SOCKET (CP) M6X1.0 L=8
6 |30066 2 |90ESS U oFERL BELT, SOCKET M5X0.8 L=12
7 135999 1 |90EHIZ U1k SET SCREW, SOCKET (CP) M6X1.0 L=6
8 160011 1 |55 — BALANCER
9 |28027 1 |59 —1t SET SCREW, SOCKET (CP) M8X1.25 L=12
10 (60009 1 | EE#BRAS— () BR-COLLAR, M U-SHAFT
11 (27172 2 | EE#BRAS—(#)1E SET SCREW, SOCKET (CP) M6X1.0 L=8
12 160010 1 | EEHRT YT () BEARING
13 (60223 1 |RE&EEHS— COLLAR, BOBBIN WINDER
14 (35999 2 |HRE&EEHT—IE SET SCREW, SOCKET (CP) M6X1.0 L=6
15 160224 1 |ERJLRT—1) ($80) UPPER BELT PULLEY ASSY
16 60225 1 | ERJLRT—1)—1EA) SET SCREW, SOCKET (CP) M6X1.0 L=12
17 28043 1 |EXRJLRT—1)—IEB) SET SCREW, SOCKET (CP) M6X1.0 L=10
18 [60008 1 | LEBRAS— () BR-COLLAR, B ;U-SHAFT
19 (60013 1 | EEBRAS—()IL O RETAINING RING, EXTERNAL C20
20 |27172 2 | LEEBRAS—(1%)1E SET SCREW, SOCKET (CP) M6X1.0 L=8
21 (60014 1 | EERTYLT () BEARING
22 (61503 RIS TIMING BELT
23 160225 1 | FT—1)—1kA) ERY 5% SET SCREW, SOCKET (CP) M6X1.0 L=12
24 28043 1 | F—1)—1kB) KIFH 5 SET SCREW, SOCKET (CP) M6X1.0 L=10
25 (61529 1 |7F—)— PULLEY COMPLETE
26 |37031 1 |F—1)—f#LRl SCREW, FLAT M6X1.0 L=16
27 |37028 1 |[F—=)—LaCES WASHER
28 161504 1 | 7A4R5— IDLER
29 (61507 1 | 7A45—x & IDLER FLANGE
30 |61505 1 | 7ARS—#H IDLER SHAFT
31 (31204 2 | 7ARS—EhiE R RETAINING RING
32 27171 2 |7ARS—xE1E SET SCREW M5X0.8 L=10
33 (61506 1 | 7ARS—EREE IDLER ADJUSTING ROD
35 161534 1 |XFU2y INDICATOR RING
36 27172 1 |XFY2T 1k SET SCREW, SOCKET M6X1.0 L=8
37 |37061 4 | FARS—Dvyv— WASHER
38 (37158 1 |[F—=)—Tviv— WASHER
39 (61573 1 |7A4RS>—5REE IDLER ADJUSTING ROD HOLDER
40 |29056 2 |7ARS—EREE1ERLE BOLT, SOCKET M4X0.7 L=16
41 127171 2 |FARS—EAEEhIE SET SCREW, SOCKET M5X0.8 L=10




&1 - XFERH1% /Needle bar and thread take—up mechanism




&1 - XFERH{% /Needle bar and thread take—up mechanism

NO HRES |#=
: mf DESCRIPTION
PARTS NO. | QTY
2 [60028-01 1 [#ELE NEEDLE BAR BRACKET
3 |60028-02 1 |#HELEE NEEDLE BAR BRACKET SHAFT
4 |60028-03 1 [T LA RUBBER SHEET
5 160030 2 |$tiELTEAHREY PIN
6 (60044 1 [#HElREEAL—IL GUIDE RAIL, N/B-CLAMP
7 (37112 2 |#EEEERAL—ILLE SCREW M3X05 L=6
8 |60622-A 1 |&t4E NEEDLE BAR
10 [B140553 1 |#t1k SET SCREW 1/8X40 L=45
11 160041 1 |&tiEfRsE NEEDLE BAR CLAMP
12 37134 1 |EHEEFHRL SCREW M4X0.7 L=10
13 160042 1 |#HEREAE SLIDE BLOCK, N/B-CLAMP
14 160034 1 |t EE=—)L/N4T OIL TUBE, 110
15 (60032 1 [#tELXEHS OIL WICK, 700
16 |60031 1 [ ERRD SPONGE
17 130046 1 (B ERRDIE SCREW, TRUSS M4X0.7 L=4
18 /61508 1 | X#EEE) THREAD TAKE-UP LEVER COMPLETE
19 (37046 1 |RKERTYH (V) BEARING, S : T-TAKE-UP
20 (37047 1 |RKERTYH(K) BEARING, L ; T-TAKE-UP
21 |37051 2 | RKTEIYSr— WASHER, THREAD TAKE-UP
22 [60019 1 | XEXZ THREAD TAKE-UP SUPPORT
23 160021 1 | XKEXZZHL SUPPORT SCREW M4X0.7 : T/TAKE-UP
24 (37585 1 [REXZZHRLFVE NUT M4
25 137053 2 |REXZZ—FILRTYLT NEEDLE BEARING
26 (60020 2 | RKEXZUVT SUPPORT RING, : T/TAKE-UP
27 [60022 1 |90EHISY CRANK, 90
28 (60023 1 |8EI509 (40) NEEDLE BAR CRANK ROD ASSY
29 160024 2 |BHEOTUORTYLY BEARING
30 /60017 1 | RFFEY PIN, ; T/TAKE-UP
31 |60116 1 |XFEVIERLC SET SCREW, SOCKET (CP) M5X0.8 L=8
32 160018 1 | RTEEVAZIL BUSHING, ; T/TAKE-UP PIN
33 [60116 1 | RFEEVAZ)LIE SET SCREW, SOCKET (CP) M5X0.8 L=8
34 (60043 1 |EHELTEEAZILED BUSHING
35 [60081 1 |#HELTEEAZILER) BUSHING, F
36 [B116920 2 |HELEEHTYv— RING, THRUST
37 (60039 2 |gtEXEE#AS— COLLAR
38 127177 2 |stELEEHHAT—RRL BOLT, SOCKET M5X0.8 L=16
39 (90625 2 |$tELTEEHHS—RER LTy +—  |WASHER, SPRING 2-5
40 |NO124 1 [#tDP X 17 #24 NEEDLE, DPX17 (#24)
41 |61508C 1 | XTFEEYE THREAD TAKE-UP LEVER SET
42 |31110-A 1 [gt#aEit BOLT, SOCKET M3X0.5 L=10
44 160634 1 |gHaEEY1ES NEEDLE CLAMP BRAKE PIN
46 (61024 1 |$HEE NEEDLE CLAMP




B % B{%/Inner presser foot mechanism

(%]
-~
@EE?}-
\
(45] w
&8
-
\
£
p
\
Ue
pe
N
\ [#%]
P
S

w
w0
55

— 35




3 Z B{%& /Inner presser foot mechanism

NO HREs |#=
' LES DESCRIPTION
PARTS NO. | QTY
1 (60081 REITEEIMGH) BUSHING, F
2 |60082 1 |HEEARIL () BUSHING, B
3 (60106 2 |#EEHhS— COLLAR, UD ADJUST-SHAFT
4 (18028 2 |#E#EAHS—1E SET SCREW, SOCKET (CP) M5X0.8 L=5
5 |60078 1 |HEE#AR S SPONGE
6 |60080C 1 |+EEh(5E) SHAFT ASSY
7 |60080 1 |1&EEH SHAFT
8 |31092 1 |l BOLT, SOCKET M4X0.7 L=12
9 |B104450 1 |4&EET Ltz RUBBER CAP, 8
10 160057 1 |4EEE Y CONNECTING PIN
11 160528 1 |FEEh RS OIL WICK, 235
12 160068 1 |Fa—THARA) TUBE GUIDE
13 160064 1 [Fa—THAKFL BOLT, SOCKET M3X0.5 L=5
14 |60066 1 & LEATHER
15 (18349 1 |ELE BOLT, SOCKET M3X0.5 L=6
16 |60483 1 |BRATyv— WASHER, SQUARE 10X12X1
17 160065 1 | =2 REHR CONNECTION
18 (60059 1 [E2ET STOPPER CLAW
19 |60060 1 |IRAERR PRESSER CONNECTION PLATE
20 (60056 1 |IRAEER PRESSER BAR CONNECTION
21 160059 1 [E2IE STOPPER CLAW
22 160064 1 [E>1b ik BOLT, SOCKET M3X0.5 L=5
23 (60056 1 |IRAEER PRESSER BAR CONNECTION
24 160059 2 |E>1EM STOPPER CLAW
25 160064 1 [E>1b ik BOLT, SOCKET M3X0.5 L=5
26 [60057 3 |[HAEEEE CONNECTING PIN
27 (60058 3 A EEE DS OIL WICK, 50
28 (60094 1 |EEhsmE=—IL/qT OIL TUBE, 75
29 |BS51277 2 |tEEHTILE FELT
30 [BS51803 1 |[#EEoILE FELT
31 (60079 1 |EsEhT L4 (B RUBBER CAP
32 |60086 1 [HEEE R OIL WICK, 80
33 (60096 LI L g ol == 3 i OIL WICK, 20
34 (60063 1 [iRN LA ESH SHAFT, SLIDE BLOCK
35 [61021 1 |z E INNER PRESSER BAR
36 /60062 1 |[IRNIEAE GUIDE SLIDE BLOCK
37 [8145-03 2 RN EEhHIEHER RETAINING RING, EXTERNAL 4
38 [60061 1 IR LR STEADY PLATE
39 (37136 2 |IRhiEfRIE SCREW M5X0.8 L=10
40 |19411-S 1 [z INNER PRESSER FOOT
41 |17104 1 [z SCREW SM4.37X40 L=6
42 119411C 1 |z (#8) INNER PRESSER FOOT COMPLETE




4V Z B {%/Outer presser foot mechanism

e
9] s N al,
TRION L ’ ._ 5




4430 Z B84%/Outer presser foot mechanism

NO HREs |H=
' hLES DESCRIPTION
PARTS NO. | QTY
1 [60161 1 |[#Z ETEAZIL(A) BUSH, A ; P-FOOT LIFTER SHAFT
2 |B148197 1 |82 E(TEAZIL(B) BUSH, R ;: SPREADER SHAFT
3 (60162 1 |32 E(FEAZIL(C) P-FOOT LIFTER SHAFT BUSH, C
4 |B146539 1 |32 E(TEAZILD) FEED SHAFT BUSH, L
5 161023 1 [#REAZIL BUSHING, ; P-BAR
6 |60116 1 [#REAZILIE SET SCREW, SOCKET (CP) M5X0.8 L=8
7 |60069 1 |#HARAEBHTAVIL PRESSER ADJUSTING DIAL
8 |60070 1 |RAFRETR (FR) PRESSER ADJUSTING PLATE ASSY
9 160077 1 |#ZFEEFHRZTILE FELT, PRESSER ADJUSTING PLATE
10 |60076 1 |#ZFEESYIIES PIN
11 111426 1 ARV IIEIEDER RETAINING RING, E7
12 [60156 1 [#X EFESE () P-FOOT LIFTER CONNECTION ASSY
13 |60157 1 [#Z EFEEERS OIL WICK, 400
14 |60158 1 [#Z EEFGEDEY PIN
15 28043 1 |#AZEFEE 1 SET SCREW, SOCKET (CP) M6X1.0 L=10
16 61022 1 |9MBEZE PRESSER BAR, OUTER
17 |60074 1 |[#ZEXT T E SHAFT, PRESSER BAR SPRING
18 |60073 1 |2 ET)UIZ(TF) SPRING SUPPORT, D
19 |60075 1 |[RERTIVT PRESSER SPRING
20 (60071 1 [#ZERTI T HS5— COLLAR
21 160072 1 [#ZEXT)TZ (L) SPRING SUPPORT, U
22 (19060 2 (HABRTYLTERAT)TEY PIN, SPRING 3X8
23 (31094 1 (BRI T EHIEHER RETAINING RING, E5
24 (60155 1 |32 E(TER PRESSER BAR, LIFTER SHAFT
25 (60580 2 [z _EIFEIHS— COLLAR
26 [35999 2 ||z LiFEhS—1ERL SET SCREW, SOCKET M6X1 L=6
27 160380 1 |BREFE(L) KNEE LIFTER ARM, U
28 (28031 1 |EY EIFBI( )& BOLT, SOCKET M6X1.0 L=14
29 (60163 1 [#ZEFB(E)RTIVT SPRING
30 (61525 1 |BREFEEEEGR) K-LIFTER CONNECTING BAR ASSY
31 |61525-01 1 | TEEE KNEE LIFTER CONNECTING BAR
32 (30203 2 (JoOR—IL LINK BALL
33 (11412 2 (JoOR—ILFyk NUT
34 (28578 2 |V LIFEEET Y v— WASHER, SPRING 206
35 160165 1 |#AEFHLB) PRESSER BAR LIFTER CAM, B
36 (34323 1 |2 EFALTR)FERL BOLT, SOCKET M5X0.8 L=18
37 (60164 1 |#AZEFHLA) PRESSER BAR LIFTER CAM, A
38 161050 1 IR EFALANERLE SHOULDER SCREW 15/64X28
39 161051 1 B2 EFALA)T Y v— WASHER, PLAIN L6
40 (8047 1 IR EFALANLERT Y v— WASHER, WAVE 8
42 (60166 1 R ETH PRESSER LIFTER BAR
43 (11430 1 |[#Z EFHERY LEVER GRIP
44 160379C 1 |BREFEGE) KNEE LIFTER SHAFT ASSY
45 160379 1 |RRETE KNEE LIFTER SHAFT
46 |BS16290 1 |BREFEE NEEDLE ROLLER, 4X19.8
47 28208 1 |EH EIFEhIE HER RETAINING RING, E10
48 160381 1 |BREFB(T) KNEE LIFTER ARM, D
49 134323 1 |EY EIFBE(R)#ERL BOLT, SOCKET M5X0.8 L=18
50 [30804 1 | EFBE(R) vk NUT M6
51 160159 1 |z EFE#@EY NEEDLE ROLLER, 5X29.8
52 (30804 2 |BAAHMAAYVILFVE NUT M6
53 161020 1 |#HzfaE PRESSER HOLDING BRACKET
54 127174 1 |fzfaEik PINCH SCREW M5X0.8 L=8
55 [18484 1 [4MBZ L SCREW 3.57X40 L=11
56 |10677 1 | RALETYS v— WASHER
57 19470 1 |4 HhH—H—F FINGER GUARD
58 |10796-S 1 |5\ Z OUTER PRESSER FOOT

10




T EHEH{%/Lower shaft mechanism

11




T EHEH{%/Lower shaft mechanism

NO HREE |HE
' mf DESCRIPTION
PARTS NO. [ QTY
1 60328 1 | FEHRIAZIL BUSHING, F ;L-SHAFT
2 |BS07333 1 | TERARILEDINAT PIPE, 4
3 (60326 1 | FEA 1L —IL(ED OIL SEAL
4 60368 1 | TEIASRIL ($8) BUSHING, B ;L-SHAFT
5 60327 1 | TEAAIL—IL(ER) OIL SEAL
6 (61509 1 | FEh LOWER SHAFT
7 |[61510C 2 |[TERT7YTHZ5—(#8) LOWER SHAFT BEARING COLLAR ASSY
8 (37185 4 |TERFTYTHhS—IE SCREW M6X0.75 L=6
9 |61544 1 | TEf¥v— LOWER SHAFT GEAR
10 28031 1 | F#¥v—1k SCREW M6X1 L=14
12 |B144875 1 |#&ma0 PLUNGER
13 [BS38268 1 |#manxJyLy SPRING, COMPRESSION
14 (BS38442 1 |#8ma01k4al SCREW 6.35X40 L=5
15 160369 1 | FRILNT—1) (#80) BELT PULLEY ASSY, LOWER
16 (10615 1 | T7——kiEHh SPRING, LOCK LEVER
17 |10616 1 | FT—)—#& LOCK LEVER
18 (10617 1 | TT—1—/II RATCHET
19 |10618 1 | TT—)—iINERE CONNECTING LINK
20 |10620 1 | F7—)—8YE> PIN, COTTER
21 |10614 1 | TFTFT—)—RIEREEY SHAFT, SPRING
22 |10613 1 | FF—)—#EEy LOCK LEVER SHAFT
23 (27170 2 | FANJLNT—ULE SET SCREW, SOCKET (CP) M5X0.8 L=6
24 110619 1 | FT—=)—=RTY5 SPRING
25 160370 1 [TFRILNT =) =i BELT SHAFT, LOWER
26 (37026 1 | FRILMSELEA) SET SCREW, SOCKET (CN) M6X0.75 L=8
27 137185 1 | FRILESELEB) SET SCREW, SOCKET (CP) M6X0.75 L=6
28 28043 1 | FEASILGENIE SET SCREW, SOCKET (CP) M6X1.0 L=10
29 (61587 1 | TEFXvY—ho5— LOWER SHAFT COLLAR
30 [61588 2 | FTE#¥v—h>—1t SET SCREW, SOCKET 15/64X28 L=6.0

12




&#t#x. #t#R & /Throat plate and throat plate base

13



&#t#x. #t¥R & /Throat plate and throat plate base

NO HREs |#=
' LES DESCRIPTION
PARTS NO. | QTY
1 (61630 R E THROAT PLATE BASE
2 61539 2 |$tiREE1EHRL SCREW 5/16X24 L=18.0
3 |61586 2 |EtREELEHRLT Y v— WASHER
4 (14022 1 |#tR=ZE (B THROAT PLATE SUPPORT (FRONT)
5 (14024 2 |#REZE (D) EHHL SCREW  3/16X32 L=9.5
6 |14023 1 |#RZE () THROAT PLATE SUPPORT (REAR)
7 [14024 2 |#HREE (&) 1EHHL SCREW 3/16X32 L=9.5
8 (14029 1 |[AvHN—FXZ HOOK COVER SUPPORT
9 |14013 2 |AvHhNR—FzEHRL SCREW  9/64X40 L=5.5
10 14021 1 |8k THROAT PLATE
11 [14013 2 |&iRiEHHRL SCREW  9/64X40 L=5.5
12 [14026 1 [#tHIREETzILE FELT
13 |12128C 1 [ZEYiRAIT < (#E) FEED PLATE SLIDE BLOCK COMP.
14 112128 1 |EYHRASIY FEED PLATE SLIDE BLOCK
15 112129 1 | EYIRAI <R LCE FEED PLATE SLIDE BLOCK SCREW STUD
16 (6339 1 |FEYIRATITIEDHHRL FEED PLATE SLIDE BLOCK SCREW
17 [13076-01 1 [FEYiRAIT <l vk NUT 7/32X32
18 |10703 1 [FEYRAI<RLET Y v— WASHER
19 |61631 1 [ZEYeE FEED DOG
20 [10561 1 |EYsEESHRL SCREW  11/64X32 L=6.5
21 |61530 1 [EYUR FEED PLATE
22 (25162 1 |#BhxE THROAT PLATE BASE SUPPORT
23 25147 2 |##BTHE1EDHRL SCREW 5/16X24 L=26.0
24 (61586 2 W@ ELEHRLTYv— WASHER
25 [10545 4 |#BIXxEEERL SCREW 11/64X32 L=14.0
26 (14027 1 [#tiREEHNN—(E) THROAT PLATE BASE COVER (LEFT)
27 |14013 4 |#REEHN—(E)IEHRL SCREW  9/64X40 L=5.5
28 (10581 1 | FEYIRAZERLC FEED PLATE ADJUSTING SCREW
29 [13076-01 1 | FEYRAZERC VR NUT 7/32X32
32 |14012 1 |$tiRE & Hh/N—(FD THROAT PLATE BASE COVER (FRONT)
33 [14013 2 |#HRETEH/N—(FI) LEHRL SCREW  9/64X40 L=5.5
34 [14012 1 |$tiREEH/NN—(18) THROAT PLATE BASE COVER (REAR)
35 (14013 2 |#HRLTEH/N—(18) DL SCREW  9/64X40 L=55

14




A< LT E.7H</Hook saddle and hook

135



A< L E .7 < /Hook saddle and hook

NO HRES |#=
: mf DESCRIPTION
PARTS NO. | QTY
1 [15041 1 [/RE> BOBBIN
2 [14005 1 (A< h) HOOK COMP.
3 [14005-01 1 (948~ HOOK (BODY)
4 |[16407-07 1 [REAR THREAD GUARD
5 [16407-08 2 |RERNRILEDHIL THREAD GUARD SCREW
6 [16407-05 1 |82 NEEDLE GUARD
7 |16407-06 2 |&=ZRiEHHAL NEEDLE GUARD SCREW
8 [15040-02 1 (WA= BOBBIN CASE (BODY)
9 [15040-10 1 [REFAF/ AR TENSION SPRING
10 [16407-12 1 [RAFNARFAFHL TENSION REGULATING SCREW
11 |16407-11 1 |&RFAF/AARIEDHRC SCREW UNF No. 4X40
12 |14005-03 1 [RATHEZ  (Y/H]) HOOK GIB
13 [16407-04 3 (mAh<wz4l HOOK GIB SCREW
14 |14005-17 1 |hvEsHERl HOOK SCREW
15 [14005-19 1 |9vhA<ozILk FELT
16 [14005-18 3 |hvidHRl HOOK SET SCREW
17 [14014C 1 |[A<H/A—(#R) HOOK COVER COMP.
21 114019 2 |ATHIN—F A — RUBBER
22 114013 2 |A<h/—1t SCREW 9/64X40 L=55
23 114017 1 |A<hHAN—BZ /% HOOK COVER SPRING
24 114013 1 [AvHAN—Z AR SCREW 9/64X40 L=55
25 114032 1 |[REVHS—RA—T+— BOBBIN CASE OPENER
26 (14008 1 |hvEETzILE FELT
27 161537 1 |A<xs HOOK SADDLE
28 25147 2 |Hwx&ik SCREW 5/16X24 L=26.0
29 (61586 2 |AREELETYIv— HOOK SADDLE SCREW WASHER
30 |61601 1 |h<Eh HOOK DRIVING SHAFT
31 (14010 1 |h<ETILE FELT
32 |61545 1 |[A~EFv— HOOK DRIVING PINION (SPIRAL)
33 [18028 2 |hVEFY—IE SET SCREW M5X0.8 L=5
35 (14033 1 [#A—FF+7—=X BOBBIN CASE OPENER FORK
36 |15055 1 [#A—7Fr—=X1t SCREW 11/64X32 L=9.0
37 [61554 1 [E& OIL WICK 4X4 L=260
38 114013 1 [E&LE SCREW 9/64X40 L=5.5
39 (61515 1 |A~EhS— HOOK DRIVING SHAFT COLLAR
40 18028 2 |hATEAS—IE SET SCREW M5X0.8 L=5
41 (61553 1 |EZ—)Lix4T OIL TUBE ®5 L=80

16




12XV ERRE{% /Feed shaft mechanism

17




1%V Ef R {% /Feed shaft mechanism

NO HREE |#=
’ mf DESCRIPTION
PARTS NO. | QTY
T 60081 (RELEEEIMCG) BUSHING, F
2 (60081 1 | ET&EA%ILED BUSHING, F
3 60322 1 | EYEAAZ)IL (F) FEED SHAFT BUSHING
4 (60320 1 | ETEAZIL (18) UD-SHAFT BUSHING, B
5 160321 1 |EYEAZ)IL (1) FEED SHAFT BUSHING, B
6 |60324 1 | EYERA AL —IL®ED OIL SEAL
7 60324 1 | ET#AAMIL—IL OIL SEAL
8 (60331 1 | EYEAAIL—IL3ER) OIL SEAL
9 60313 1 [3EYE FEED SHAFT
10 |BS12718 1 [ZEYETILE CHEMICAL FELT
11 |B116920 1 | EVETYS v— RING, THRUST
12 [60310C 1 [ZEYEEGED) FEED BRACKET SET
13 |60316 1 [3EYE FEED ARM
14 [31021 2 |EYEERERL BOLT, SOCKET M6X1.0 L=16
15 |60310 1 |EYEEEVA FEED BRACKET ASSY
16 (31094 2 |EYEEEVIEOEH RETAINING RING, E5
17 |60308 2 |EYETERZEIYY— WASHER, PLAIN
18 |60330 1 [FEYBE> 1t SET SCREW, SOCKET (CP) M5X0.7 L=4
19 [60311 1 [ZEYkEY PIN
20 (31094 1 [ZEYkE > 1SR RETAINING RING, E5
21 (60308 2 |EYETERZEIVY— WASHER, PLAIN
22 161558 1 [FEYBEY EZ—IL/(T TUBE, 185
23 161559 1 [EYRBE Vi OIL WICK, 270
24 |0148-F 2 |EYBIEZ—ILINATTTILE FELT, 3X18
25 |15087 1 |[E=—L/RA4T8#Z TUBE SUPPORT, A
26 160204 1 |Ex—JL/4T#z Ik BOLT, SOCKET M4X0.7 L=6
27 160317 1 |EYLETEBREEUAD FEED CONNECTING ARM ASSY, UD
28 160317-01 1 [EYLETESE FEED CONNECTING ARM, UD
29 (60310-02 1 |EYLETESFEEY PIN
30 31094 2 |EYETFEZFEEVILDHE RETAINING RING, E5
31 (60308 2 |EYETERZEIVY— WASHER, PLAIN
32 |28068 1 [EETE2FEEHERL BOLT, SOCKET M5X0.8 L=20
33 (60333 1 |EYETEEVHES OIL WICK, L=110
34 (60318 1 [EYETUL ) FEED LINK ASSY, UD
35 (60079 1 [EYEAT Ltz RUBBER CAP
36 |60339C 1 | FiEYESSOVRER) LOWER FEED CONNECTING ROD SET
37 (60343 1 |1\ F—EfE BACK CYLINDER CONNECTION
38 (60339 1 | FTEYEZEOYRFHE) CONNECTING ROD ASSY, L-FEED
39 (60315 1 |3EU S FEED SHAFT ARM
40 (28058 1 |EYEBmER L BOLT, SOCKET M6X1.0 L=12
41 60338 1 | FEYEHEE Y PIN
42 131094 2 | TEYEHFEEIEDER RETAINING RING, E5
43 (60308 2 | TEYERBEL Ty v— WASHER, PLAIN
44 160337 1 | FT&EYHL LOWER FEED CAM
45 127172 2 | FEYHLIE SET SCREW, SOCKET (CP) M6X1.0 L=8
46 (60314 1 [EYEIEOER RETAINING RING, E12
47 160106 1 | EYEHS— COLLAR, UD ADJUST-SHAFT
48 (18028 1 |EYERAHS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
49 160319 1 | LTk SHAFT, UD
50 |BS12718 1 |ETFEH7zLE CHEMICAL FELT
51 (60106 2 | ETE#AHS— COLLAR, UD ADJUST-SHAFT
52 118028 2 | ETEAHS—1E SET SCREW, SOCKET (CP) M5X0.8 L=5
53 |B104450 1 | ETEILtE RUBBER CAP
55 (61014 1 [ FEYLETAHL FEED CAM, UD
56 |35999 2 |EYETAHLILE SET SCREW, SOCKET (CP) M6X1.0 L=6
57 (60336 1 [FEYETOvR FEED ROD, UD
58 (60315 1 | ETEmE FEED SHAFT ARM
59 [28058 1 | ETeEmBsEtal BOLT, SOCKET M6X1.0 L=12
60 [60338 2 |EYETFOYREY PIN
61 |31094 4 | ETFOYREYIEDER RETAINING RING, E5
62 |60308 4 | ETFOYRIyS v— WASHER, PLAIN
63 (61632 1 |[ZEYIRE FEED PLATE BASE
64 (60540 2 |EYREL SCREW M4X0.7 L=8
65 |12131 1 |[ZEYIREERL HINGE SCREW 3/36X32
66 |50103 1 |FEYREEER LT VR NUT
67 |61557 1 [TES3a40k T-JOINT

18




1£VERENRE{% /Feed adjustment mechanism

19



£V ERETRY{%/Feed adjustment mechanism

NO HREE |#=
: mf DESCRIPTION
PARTS NO. | QTY
1 160186 ELTEEEEEIES) FEED ADJUSTING DIAL, U
2 |BS38284 1 |ZEYEREHRL ADJUSTING SCREW
3 10812 1 |Z4¥vILiEral SCREW 3/16X28 L=19
4 |B142746 1 [FA4vILTyov— SUPPORT PLATE
5 (18420 1 oYy O RING, 10
6 |B145502 1 [#4¥ILEY POSITIONING PIN
7 |B100328 1 |FANVILELRTYL S SPRING, COMPRESSION
8 160187 1 [REYRESHF 1V ILCF) FEED ADJUSTING DIAL, D
9 |BS38284 1 | ZEYEEEHRL ADJUSTING SCREW
10 |10812 1 [F4vIiLLk SCREW 3/16X28 L=19
11 |B142746 1 [FA4vILTyov— SUPPORT PLATE
12 |18420 1 oy O RING, 11
13 |B145502 1 [#4¥ILEY POSITIONING PIN
14 |B100328 1 |FANVILELRTYL S SPRING, COMPRESSION
15 (60192 1 [ZEYRESHYF—EE) CYLINDER ASSY
16 [60192-01 1 EYREH) S — CYLINDER
17 |60192-02 1 |[#EF JOINT
18 |60192-03 1 [gaLoy— SILENCER
19 |60198 1 |PCBT7—F2—7 AIR TUBE
20 31021 2 |REYREHIF—IE BOLT, SOCKET M6X1.0 L=16
21 |28578 2 |REYHREH) A =Ty v — WASHER, SPRING 2-6
22 128058 1 [REYRASI U F —%kiml BOLT, SOCKET M6X1.0 L=12
23 (30804 1 [REYRESH)F—F vk NUT, 3 M6
24 160191 1 [FEYEREHS) A —IR SETTING PLATE, PC-CYLINDER
25 118065 4 |FEYREFHRIE BOLT, SOCKET M5X0.8 L=14
26 (90625 4 [FEYHREFSH)UERIET Y v — WASHER, SPRING 2-5
27 |60340C 1 [\ ooyoF—tyk BACK CYLINDER ASSY
28 60346 1 |AEL—ILE(L) GUIDE RAIL ASSY, L
29 (60346 1 |AEL—-IILHE(R) GUIDE RAIL ASSY, R
30 [27177 4 |AEL—ILLE BOLT, SOCKET M5X0.8 L=16
31 (90625 4 |AEL—ILILET Y v— WASHER, SPRING 2-5
32 [60347 1 [P —AFEEY NEEDLE ROLLER, 7X22.4
34 (60350 1 |\ T —FEREY CYLINDER GUIDE PIN, B
35 (60230 1 |EBEREVRTS SPRING
36 (60213 1 [N oL v —EREVIE SET SCREW, SOCKET (FT) M10X1.5 L=10
37 |60341 1 [Ny —F AL —)L(.) OIL SEAL (BACK)
38 (60212 1 (1N o F—F 1)L —ILED OIL SEAL (FRONT)
39 [60188 1 [V ERERRE FEED ADJUSTMENT ARM
40 160189 1 [ZEYERERE Y PIN
41 27172 1 [ZEYEREREE > Ik SET SCREW, SOCKET (FT) M6X1.0 L=8
42 160190 1 EYSRESBRA TS SPRING
43 |60194C 1 [EYERET=5FEE) FEED ADJUSTING LEVER ASSY
44 (60194 1 |EYRE=5F FEED ADJUSTING LEVER
45 160195 1 [FEYRAEESEEY NEEDLE ROLLER, 6X25
46 |60115 1 [REYREERE Y LINK PIN, 8
47 18028 2 |FEYHRESFREEVLE SET SCREW, SOCKET (CP) M5X0.8 L=5
48 137008 1 [REYRETE5FREOHRL SCREW M5X0.8 L=25
49 161521 1 [EYERERER FEED ADJUSTING CONNECTION
50 (60348 1 (/N8 —1=5%F CONNECTING BLOCK, B-CYLINDER
51 160351 1 [1\woL Yo —15F1E BOLT M6X1.0 L=25
52 (60349 1 [\ oo o —1=3FE RL PIN SCREW M6X1.0
53 (60342 1 |\ B—RTYo 5 SPRING
54 |61526 IR VAS DN L SNk 3= SPRING LATCH

20




X VRSH4%/Upper feed mechanism

21



3% YRBH{%/Upper feed mechanism

NO. HREE |#=
mf DESCRIPTION
PARTS NO. | QTY
1 (60214 1 |[EEVEHEOUF UPPER FEED CONNECTING ROD
2 (28076 1 [LEYEROYRRL BOLT, SOCKET M6X1.0 L=18
i gégggc 1 %:azWi-;EK(%ﬂ) OIL WICK, PIPE ASSY
3 [RSEE/NUR FASTENING BAND
5 |61522-AC 1 | EFEYEZEDYE (F) UPPER FEED CONNECTING ROD (MIDDLE)
(75 222877333 2 i%g%ﬁ(@j UPPER FEED CONNECTION ASSY
2 =Y EEEN PIPE, 4
8 (17047 4 | EEYEHKLDSERAQL SHOULDER SCREW 9/32X28 L=8.5
9 [17095 4 | EEYERERCIESE RETAINING RING, E8
10 161536 1 J:gzb)ié.ﬁnvlf(qﬂ)ifa HOLDER FOR HINGE SCREW
11 [27171 2 |EZEYEZOYR(h)TELE SET SCREW M5X0.8 L=10
12 [18015 1 | EZYEHEOYR (d) KRR HINGE SCREW
13 (61538 1 | EXYEREESE CONNECTING LEVER, U-FEED
14 (28076 1 | EREYESEZSFE ML BOLT, SOCKET M6X1.0 L=18
15 [60079-A 1 [FEYET LRGER) RUBBER CAP

22




W ELRH{% /Feed reverse mechanism

23



W ELRH{%/Feed reverse mechanism

NO HREE |#=
) mf DESCRIPTION
PARTS NO. | QTY

1 60203 1 [/\yoL/\—Eh SHAFT, R-LEVER

2 (17095 1 [/ SvHL\—Eh1E HiEG RETAINING RING, E8

3 [B025100 1 (/XL N—EfIE Ty e— WASHER, PLAIN S 10

4 |B147504 1 |RT%H SPACER

5 (60204 3 |RTJALE BOLT, SOCKET M4X0.7 L=6

6 |BS07375 I A ZIVASY wiIVY) SPRING

7 [BS07374 1 |73y oLR— REVERSE STITCHING LEVER

24




Wz _E(FE8{%/Presser foot lifter mechanism

M~

.

° ¢

25



Iz _E(FE8{%/Presser foot lifter mechanism

NO HREs |#=
' LES DESCRIPTION
PARTS NO. | QTY
1 160120 1 |ETEREEHAZILED UD-ADJUSTING SHAFT BUSH, F
2 160081 1 | L T=REEARILER) BUSHING, F
3 60126 1 [CcD&AYIL DIAL, CD
4 (60127 1 [CDFAVILAL DIAL CAM, CD
5 160128 1 [CD&AYVILEY DIAL PIN, CD
6 [1917 1 |CDEANVILELRTYL G SPRING, A
7 1392 1 [cD&E ALkl SET SCREW, (CP) 11/64X40 L=6.5
8 60107 1 | L TEUVTRERFEY SUPPORT PIN
9 |60116 1 | L TFTEUHEZFEVIE SET SCREW, SOCKET (CP) M5X0.8 L=8
10 |60098 1 | ET=REHE (R ADJUSTING BRACKET ASSY, UD
11 160103 1 | ET=REE ADJUSTING BRACKET, UD
12 160109 1 | ETEREEHT— ADJUSTING BRACKET COLLAR, UD
13 |30066 1 | L TFEHEEHS—1ERLC BOLT, SOCKET M5X0.8 L=12
14 190625 1 | ETFTEREEHT—1ETYIv— WASHER, SPRING 2-5
15 |28563 1 | ETFEAGFERM/IS— BOLT, SOCKET M5X0.8 L=8
16 |90625 1 [RRYIS—D S v — WASHER, SPRING 2-5
17 |60114 1 |FRAgE&EY B4 LINK ASSY, B
18 [60115 2 |FREiE)IBEY LINK PIN, B
19 |27170 2 |FRAEiE)oBEVIE SET SCREW, SOCKET (CP) M5X0.8 L=6
20 (60099 1 |hiRZ EThHL INNER PRESSER CAM, UD
21 [27172 2 |HhiBZ ETFTHhLLE SET SCREW, SOCKET (CP) M6X1.0 L=8
22 (60101 1 |9z ETFTAyR INNER PRESSER ROD, UD
23 [60100 1 [Ffx ETFOyRR7YLs NEEDLE BEARING
24 160113 1 [FRAgEY A LINK, A
25 (60102 1 | E FAvKREY ROD PIN, US
26 (60083 1 |1EEhZ5F CONNECTING LEVER
27 34323 1 |fEE-5FEHHRL BOLT, SOCKET M5X0.8 L=18
28 |60084 1 |HEE=5FEY PIN
29 |27170 2 | ET=HREAE SET SCREW, SOCKET (CP) M5X0.8 L=6
30 [60106 2 | ET=HREEHHS— COLLAR, UD ADJUST-SHAFT
31 [18028 2 | L T=HEHEHHT—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
32 (60129 1 |CDEHEZHFEGED CONNECTING LEVER ASSY, CD
33 [60129-01 1 |CDE#ESE CONNECTING LEVER, CD
34 (60129-02 1 |CDE#EZSFEEY PIN, CD
35 (28076 1 |CDE#HEZFEHEDHRL BOLT, SOCKET M6X1.0 L=18
36 [60122 1 [#x ET=EE ADJUSTING SHAFT, UD
37 160117 1 [RFYS— 2R SUPPORT PLATE, STOPPER
38 (31092 2 |Aby/R—iRZHRIE BOLT, SOCKET M4X0.7 L=12
39 31208 2 |ZRITIRIETYS v— WASHER, SPRING 2-4
40 (17059 1 [RIVTZIFRL SUPPORT SCREW M5X0.8 L=10
41 160077 1 | ETFTEU#BAE TTILE FELT, PRESSER ADJUSTING PLATE
42 (60130 1 |CDSP#HTEHRL SPRING HOOK
43 (60152 1 |CDSP#E LT vk NUT M8
44 160125 1 |CDRTY>5°B SPRING, B
46 |60101C 1 [Pz ETOvREE) INNER PRESSER ROD ASSY, UD

26




% #:B8{%/Bobbin winder mechanism

$ 1P BHHBH1% /Tension release mechanism

27



$ %1% /Bobbin winder mechanism

NO HREs |#=
' LES DESCRIPTION
PARTS NO. | QTY
1 [60571-A 1 [[REVHZ BOBBIN PRESSER, R
2 |BS25413 1 |7/RE R Z EA(HE) BOBBIN PRESSER SHAFT ASSY
3 (B062400 1 |R&ZL/AN—1ERLC SCREW, PAN M4X0.7 L=6
4 |B026040 1 |REELN—IETYyv— WASHER, PLAIN 4
5 |BS25790 1 [RESEHZ(TED B-WINDER SHAFT BRACKET ASSY
6 60222 1 | R&Ehish BOBBIN WINDER SHAFT
7 |B048060 1 |REEhidhi Him RETAINING RING, E6
8 |BS23651 1 |[REEhighiEal SET SCREW, SOCKET (FT) M6X0.75 L=6
9 |BS25417 1 [#REB=EHR SPRING
10 |BS25418 1 [HREBERELIE SPRING
11 160570 1 |REEH BOBBIN WINDER SHAFT
12 |BS25410 1 |R&TH BOBBIN WINDER WHEEL
13 |BS25789 1 |[REBET L RUBBER RING, 29
14 |B012400 2 |HR&EFHIERC SET SCREW, SOCKET (FT) M4X0.7 L=6
15 [BS51262 1 |[FSY&KITHR DUST GUARD PLATE, L
16 |60216 1 |gZE=2by/i—hL BOLT, SOCKET M5X0.8 L=35
17 |B025080 1 | REFkEHT v vy— WASHER, PLAIN S 8
18 4135 1 [RBERAMyR—F Yk NUT, 1 M5
19 |BS25478 1 |RYPYAX KNIFE
20 |B062680 1 |REUIYARIERLE SCREW, PAN 4.37X40 L=6
21 |35994 1 |RYPYAREY PIN, SPRING 2
22 |BS38736 1 |REFHRFED) BOBBIN WINDER TENSION ASSY
23 |37229 1 |RAFEL SET SCREW, SOCKET (CP) M4X0.7 L=5
24 111142 1 | REUIYART Y v— WASHER
25 [40132 1 |REBZFES R AR ADJUSTING FLAT SPRING
26 (37532 1 |RESHEEF R/ A AR IERC SCREW M3X0.5 L=3.0
27 (31017 1 |R&FHEHRLC SCREW M3X0.5 L=4.0
28 (40138 1 |R&EIyayaL BOBBIN WINDER CUSHION RUBBER
29 (60718 1 [ARE>EYIESH BOBBIN ROTATION STOPPER

1P H8HBH1%/Tension release mechanism

NO HREE |#=E
: mf DESCRIPTION
PARTS NO. | QTY
1 60150 T [RELESEGH) THREAD FLOAT LEVER ASSY
2 |60150-01 1 |RiFLEDZE THREAD FLOAT LEVER
3 |60195 1 |RiFLEDZEEY NEEDLE ROLLER, 6X25
4 (31021 1 |RiZLESFERHRL BOLT, SOCKET M6X1.0 L=16
5 |60149 1 |RZFBLLA—ETITE LEVER SETTING PLATE
6 38042 2 [RFBLLA—EHELE SCREW, FLAT M4X0.7 L=12
7 60147 1 |HRiFLL/N— THREAD FLOAT LEVER
8 (60144 1 [RiELRE THREAD FLOAT PLATE
9 160153 1 [REZBLLA—EBRL SHOULDER SCREW 11/64X40
12 |37134 1 |#ARFLE SCREW M4X0.7 L=10
13 31207 1 [Pvv— WASHER, PLAIN M4




3R FBE{% /Thread tension

29




HEflFR8{%/Thread tension

NO HRES |#=
: mf DESCRIPTION
PARTS NO. | QTY
1 (60134 ESEZ3 TENSION ADJUSTING STUD, 1ST
2 20224 2 |E—3Fm TENSION DISC
3 |20226-01 1 |iB&EERTIYS ©04 TENSION SPRING, ©0.4
4 20225 1 |E—AFFvhk NUT
5 160133 1 |E—RFRENT THREAD HOOK, 1ST
6 |60136 1 |FAFR(E ) TENSION PLATE WITH PIN
7 160391 2 | REAFE TENSION ADJUSTING STUD
8 160135-02 1 |FAFIRAEN THREAD GUIDE
9 |B145446 4 |FAFm DISC, ; TENSION
10 [B159805 2 |#—mI DISC PRESSER, ; TENSION
11 [BS07490 2 |[iR&sERTYVY TENSION SPRING
12 [B149566 2 |RAFFA4VIL TENSION NUT
13 [60138 1 | REERNLRET THREAD RETAINER
14 (37288 2 | REERARETIE SCREW, TRUSS M4X0.7 L=5
15 (10694 1 |==m TENSION SPRING GUIDE ASSY
16 [B118319 1 |ZEmik4al SCREW, SM2.38X56 L=6
17 |19512 1 |RFAFHE TENSION ADJUSTING STUD, S
18 110689 1 |RBIRT)YT THREAD CONTROLLER SPRING
19 [19534 1 [a—Lykryk TENSION NUT
20 160141 1 |[REEDOR TENSION RELEASE PLATE
21 [B112712 2 |RBEORERAL SHOULDER SCREW, SM3.57X40
22 |60148 2 |REBEDHEREY SHOULDER PIN, TENSION RELEASE
23 160143 1 |REHHLEVRL PUSHER PIN, M4X0.7, TENSION RELEASE
24 120226-02 1 |REOHLRT)VY SPRING
25 160142 1 |[REOHLE RSV NUT, CAP M4
26 | 4137 1 | REBEOHLEVRATYE NUT, 1 M4
27 (10690 1 [RTYT = STOPPER
28 |B062670 1 [#RBIERTYUHTZIT1ERLE SCREW, PAN SM3.57X40 L=5
29 160137 1 |RFAFEHLT— COLLAR, TENSION STUD
30 37229 1 |RFAFHEHS—LE SET SCREW, SOCKET (CP) M4X0.7 L=5
31 (34629 2 |FFHR1E SCREW, TRUSS M4X0.7 L=8
32 (31568 1 [\EHREFLE) THREAD GUIDE, U
33 (34629 1 |@EAR#EF(E)IE SCREW, TRUSS M4X0.7 L=8
34 [60534C 1 [EHRENFM THREAD HOOK ASSY, D
35 (60534 1 [@EHREFCF) THREAD HOOK, D
37 |BS48761 1 |#RBR THREAD CLAMP
38 |BS49530 1 [MARERAMELIEA SPRING COMPRESSION
39 |B112301 1 (Bl SHOULDER SCREW, SM3.18
40 [60140 2 |EARB(F)LE SCREW, FLAT M5X0.8 L=8
41 (28206 2 |B—LybRbysi— STOPPER, TENSION NUT
42 137229 1 [RFAFHEL SCREW M4X0.7 L=5
43 [60136C 1 |EAFHR(CKHE) TENSION PLATE COMPLETE

30




%5 - /& BH{%/Lubrication

31



%a:H - F ;&R {%R/Lubrication

NO HRES |#=
' ELES DESCRIPTION
PARTS NO. | QTY
1 [60157 2 [cDAZILER OIL WICK, 400
2 160089 IE =3 VAT w4 OIL PIPE
3 |B142274 1 |$5HRFEIT L RUBBER CAP, 4.2
4 160088 1 RSERA OIL WICK SUPPORT
5 |28563 1 RSHRALE BOLT, SOCKET M5X0.8 L=8
6 |60033 1 [#t#ELXETTILE FELT
7 60006 1 [7—LZ7IILE(B) FELT, B
8 (60005 1 [7—LTIILR(A) FELT, A
9 |60157 3 |EHELTEEARILERS OIL WICK, 400
10 [61523-04 1 | 7—LBHRYE=—IL/(4T(B) OIL TUBE, 7X5X430
11 [61528-04 1 (U7 4R OIL WICK, L=680
12 130750 1 | TARIEINVR CLAMP
13 |61523-05 1 [ EHRBERVE=—IL/\(T OIL TUBE, 7X5X720
14 161528-05 1 |#ELTERHARY S OIL WICK, 8X8X820
15 |61523-06 1 | 7—LBHRYE=Z—IL/RA4T(A) OIL TUBE, 7X5X760
16 |60087 1 [EELA1T PIPE
17 |BS14189 1 |$GHmETF TERMINAL
18 (60366 1 |fABEFE=——IL/IN(T OIL TUBE, 185
19 |B142274 1 |$8HRFEIT L RUBBER CAP, 4.2
20 (60118 1 | ETFTEREEE=_—IL/N(T OIL TUBE, 150
21 [60119 1 | ETEREE MBS OIL WICK, 220
22 [0148-E 1 [#RMEFEIILL FELT, 3X25
23 [30022-A 1 ¥R/ A4 TRz CABLE CLAMP
24 160105 1 | ETFERHFEITILL FELT, UD ADJUST. BRACKET
25 (60104 1 | L TEREHETILNEZ FELT SUPPORT
26 (37136 1 |[ETERHFEIIIMEZ L SCREW M5X0.8 L=10
27 |BS01328 1 |SASE7TILMNRZAS— COLLAR
28 (16287 1 | ETERHFEIIILMNEZT YL v— |WASHER, PLAIN M5
29 |61523-07 1 |[7—LfERE=——LR4T OIL TUBE, 5X3X580
30 (60367 2 |YRIOgA/ Uk Y-JOINT
31 |60377 1 |YRIOaA U hEZ—JLNAT OIL TUBE, 40
32 |61523-08 1 |$8HRYE=—IL/NA4T OIL TUBE, 7X5X390
34 (60372 1 | TERKRD SPONGE, LOWER SHAFT
35 (4223 1 |RRUOHEZ SPONGE SUPPORT
36 3052 1 |RRUPHZIE SCREW 9/64X40 L=45
37 |BS38735 1 | TEARILERMTF OIL FEED PIPE
38 (60356 1 [Z48—E1KR PLATE, FILTER BRACKET
39 (60357 1 (43 —EHR/I (4T PIPE
40 |(BS38247 1 | Z4)L3— SUB-TANK
41 160362 2 | F4IA—TLEE RUBBER CAP
42 |BS44995 1 |zzik FELT
43 (60361 1 [y o/89%> PACKING
44 (8040 4 |EZ—IJLATRLYZUT1IE SCREW 9/64X40 L=8
45 16603 2 (742 —ERLE SCREW 9/64X40 L=19
46 (60365 1 [ RYRRAVIEGHE = —)LN(T OIL TUBE, 450
47 |BS07876 1 | 43— A4 THRZ TUBE CLIP
48 (30625 1 |EZ— L4 TLYS50 7 CLAMP
49 (8040 1 |EZ—=IL\A4TRLY5>T 1k SCREW 9/64X40 L=8
50 (30025 2 |ESWIAT OS2 TIET v v— WASHER, PLAIN L3.5
51 (60374 2 |#53R/ N2 R(TC-150) CABLE TIE
52 160357 1 | 7—LEHREY/N(T PIPE
53 (37209 1 | ETERHFEIIILMEZLE SCREW, PLAIN M5X0.8 L=12
54 160527 1 RAELNAMTEEE=Z—IL/N(T OIL TUBE, 5
55 (60532 1 |[Ez—IF21—T%% TUBE SUPPORT
56 (31207 1 [Fa—TXZ21EDYIv— WASHER, PLAIN M4
57 [15087 1 [qTR% RETAINER
58 16333 3 [/NATHZIE SCREW 9/64X40 L=6.5
59 (61633 1 |hosmmes OIL WICK,
60 (61634 1 |A<sE=— L1 T OIL TUBE ,
61 |30625 1 |[E=— WM TH/ZzH50T PIPE CLAMP
68 [15087 2 |q7HEz RETAINER

32




XELR

%EE&%(—CD)/AItemating presser foot lifter mechanism (-CD)

10

X{
2\

T 68

33




X*EJ:ﬁ%ﬁﬁ-ﬁﬁé(—CD)/Alternating presser foot lifter mechanism (—-CD)

NO HRES |#=
: mf DESCRIPTION
PARTS NO. | QTY
1 (38136 1 |[RFrat—4—1t SET SCREW, SOCKET (CP) M4X0.7 L=4
2 160124 1 |IRTFULaA—=E—(-7 %) POTENTIOMETER ASSY
3 160132 1 |FRTULaA—2—E Tk SETTING PLATE, POT-METER
4 160204 1 |IRTFUYaA—2—EtiRiE BOLT, SOCKET M4X0.7 L=6
5 (31207 1 |IRTFUIaA—E—EtRIET v - |WASHER, PLAIN M 4
6 60123 1 [cDY Y25 —(R) CYLINDER ASSY
7 |60123-01 1 [cDY)o s — CYLINDER
8 [60123-02 1 |#F JOINT
9 |60123-03 1 [gaL2y— SILENCER
10 [60123-04 2 |cDYY)uA—1k BOLT, SOCKET M3X0.5 L=45
11 [61543-01 1 [CDVYV S —RIT7—Fa-7 AIR TUBE, 1180
12 (60131 1 [—W+voiL KNUCKLE
13 |38975-03 1 |ax9425/3—(3P) CONNECTOR COVER (3P)
14 |38976-08 1 |axR942(3P) CONNECTOR (3P)
15 [30187 3 [axoBEY PIN CONTACT
16 |60542C 1 |[RFrar—a—tyk POTENTIOMETER COMPLETE

949921\ B8{%(-BT)/Quick reverse mechanism (-BT)

NO HRES |HE
’ mf DESCRIPTION
PARTS NO. | QTY
1 (60207 1 |BT2fE (FR) CYLINDER CONNECTION ASSY
2 |B100511 1 |/ -#LAal SCREW 4.76X32 L=6.5
3 |B149094 1 [BTE#HHS- STUD S-LEVER
4 (BS01304 1 |BTE##FHOHRL SCREW 6.35X28 L=18
5 |B149095 1 |BTERKES WASHER, PLAIN 6
6 |60205 1 [BTYUUA-(8) CYLINDER ASSY
7 |60205-01 1 |BTYYUA- CYLINDER
8 |60192-02 1 |[#F JOINT
9 |60123-03 1 | HALoy- SILENCER
10 |61543-02 1 [BTRZ7—F21-7 AIR TUBE, 1020
11 /60206 1 [BTYUUA-ETHR SETTING PLATE, CYLINDER
12 |35034 2 |BTYYA-1E BOLT, SOCKET M6X1.0 L=20
13 28578 2 (BT A-1ETyi - WASHER, SPRING 2-6
14 160209 1 (2o KNUCKLE
15 |30804 1 [ZWFyoILFvk NUT, 3 M6
16 |18065 3 |BTY ) A -EftikiE BOLT, SOCKET M5X0.8 L=14
17 |90625 3 |IBTUNUA-ZRIET Y - WASHER, SPRING 2-5
18 30715 1 [ZiFvoiLEy COUPLING PIN
19 4839 2 [ZWFvoILE ks RETAINING RING, E4

34




RRA A FEE{%(-FL)/Knee switch mechanism (-FL)

FEFHRAvFEE{R(-BT,~CD,-DS)/Manual switch mechanism (-BT,-CD,-DS)

35



RRA A FEE{%(-FL)/Knee switch mechanism (-FL)

NO HREs |#=
' ELES DESCRIPTION
PARTS NO. | QTY
1 |60541C 1 [BRAyFEVF KNEE SWITCH ASSY
2 |B142026C 1 [RAyFET I+ (FR) KNEE SWITCH SHAFT ASSY
3 |B142026 1 | RAyFEATITHE KNEE SWITCH SHAFT
4 (B142027 1 [RAOyFEFITES BRACKET, ;:SHAFT
5 |B100463 1 [RAyFEFIH#ELERL BOLT, SQUARE 7.94X18 L=13.5
6 |B114967 1 | RAYFRAFTFER Y/ A— STOPPER, ;K-LIFTER PLATE
7 |B110087 1 [RAOyFEAIHELE BOLT 5.95X28 L=8
8 (60541 1 [BRRAyF($0) SWITCH & CONNECTOR ASSY
9 |60541-03 1 [BRRAyF Bt 4R (F0) SWITCH & SETTING PLATE ASSY
10 [30187 2 [axRovREY PIN CONTACT
11 130185 1 |axo32—(P) 6P NYLON CONNECTOR
12 (30151 1 393 —h/1—6P PLUG COVER, #14
13 |30750 1 |#EERNUR BEAD BAND, S
14 140253 4 [BRARAYFEUFITRRAL WOOD SCREW, FLAT M4.1X25
FER A vFBH{ZR(-BT,—~CD,-DS)/Manual switch mechanism (-BT,-CD,-DS)
NO HREs |#=
' LES DESCRIPTION
PARTS NO. | QTY
1 |61540C 1 [RAMvFEvk SWITCH COMPLETE
2 (60177 1 | RAYyFH/N— SWITCH COVER
3 |60175 3 | R4/ yF(UB-15KKSTN) SWITCH, UB-15KKS1N
4 (60176 2 | RA4vF(UB-15KKSTM) SWITCH, UB-15KKS1M
5 60184 5 |ILVX LENS
6 [60170-01 1 [#LARE2<T—5 QR PUSH BUTTON MARK, QR
7 |60170-02 1 [#LRE22<—%5 CD PUSH BUTTON MARK, CD
8 [60170-03 1 [#LRE><—5 BC PUSH BUTTON MARK, BC
9 |[60170-04 1 [#LAREV<T—S HS PUSH BUTTON MARK, HS
10 [60170-05 1 [#LRE><—5 PC PUSH BUTTON MARK, PC
11 160183 5 [#LAKRZY PUSH BUTTON
12 [61541 1 |RAYFH5r—TIL HARNESS
14 (60467 1 [axo4EY PIN CONTACT : LLF-01T-1.3E
15 |61542 1 [BTRAYFH5—TIL HARNESS COMPLETE
17 |60479 1 |aARoR—H/\—15P CONNECTOR CAP
18 |60466 1 |axoR2—15P NYLON CONNECTOR
19 |30750 1 |#EERNUR CABLE TIE
20 [60178 1 | RAYFHIN—R SWITCH COVER PLATE
21 37288 2 |RAYFHN—IE SCREW M4X0.7 L=5
22 160204 2 | RAyFH/A—HRiE SCREW M4X0.7 L=6
23 [31207 2 | RAYFHIN—RIET Y v— WASHER, PLAIN M 4
25 160543 7 |[axro3EY PIN CONTACT : LLM-01T-1.3E
26 [E201271 2 (¥ 270Q1/4W
27 |60181-01 2 |E#R WIRE
28 (60543 2 |aARIFEVBTRAYFHH) PIN CONTACT : LLM-01T-1.3E
29 160572 2 |EF—7 HEAT SHRINKABLE TUBE
30 (60573 2 |PEF—7 HEAT SHRINKABLE TUBE
31 160618 2 |REFL—T PROTECTIVE TUBE

36




ZE [ BH4% /Air pressure mechanism

37



72 [£ B8 {%/Air pressure mechanism

NO. HBaES |HE i
e DESCRIPTION
PARTS NO. [ QTY
1 |61960C 1 |BEFAEYNE) SOLENOID VALVE SET, 4
2 61959 1 | BHFGE) SOLENOID VALVE ASSY, 4
3 [61960-10 1 |3x9% 448 CONNECTOR ASSY, 4

WX 7OF1T—42E8{%(-FL)/Presser foot actuator mechanism (-FL)

NO HREs |#=
' LES DESCRIPTION
PARTS NO. | QTY

1 60172 1 |FLI) A —(4E) CYLINDER ASSY

2 160172-01 1 |FL) oA — CYLINDER

3 |60172-02 2 |#F JOINT

4 (6017203 2 |FLYY S —1khl BOLT, SOCKET M5X0.8 L=45

5 |60174 1 |FL) o —#Lal SCREW

6 |28070 1 [FLY) oA —1RAlF vk NUT, 3 M8

7 |61543-03 2 |FLRAZ7—Fa21—7

AIR TUBE, 1050

38




O % . 5r—7J )L /Connectors and cables

39



a3, sr—7J )L /Connectors and cables

NO HREE |#=
: mf DESCRIPTION
PARTS NO. | QTY
1 [60481 1 |[E&EmF CRIMP-TYPE TERMINAL
2 [60480C 1 |[7—REE ) GROUNDING WIRE COMPLETE
3 30150 1 [axo52Hh/\—6P CONNECTOR CAP 6P
4 (17376 1 [axo4% 6P CONNECTOR 6P
5 |60565C 1 [BRRAYyFHr—TIL HARNESS FOR KNEE SWITCH
6 |BS03815 1 [3ao8h/8— 12P CONNECTOR CAP 12P
7 |B153969 1 (35452 12pP CONNECTOR 12P
17 61569 1 [5—F o527 13N CABLE CLAMP 13N
18 |30025 1 [Pvyv— WASHER
19 18040 1 |95 71kl SCREW 9/64X40 L=8.0

40




1@ &B81% 1/Accessories 1

41



1@ &% 1/Accessories 1

NO HaRES |H=
' LES DESCRIPTION
PARTS NO. | QTY
1 |[NO124 3 |&f DPx17 #24 NEEDLE DPX17 (#24)
2 15041 3 |/RE> BOBBIN
3 [1872 1 |RALYF(A.5MM) HEXAGONAL WRENCH, 1.5
4 (19456 1 |7RAELVF2MM) HEXAGONAL WRENCH, 2
5 (19457 1 |RALUF(2.5MM) HEXAGONAL WRENCH, 2.5
6 |[19458-A 1 |7RAL>F(EMM) HEXAGONAL WRENCH, 3
7 (19459 1 |7RAELVF(AEMM) HEXAGONAL WRENCH, 4
8 (19460 1 |7RALF(BMM) HEXAGONAL WRENCH, 5
9 [25649C 1 |KSA4/8—4548 SCREW DRIVER COMPLETE
13 (60699 1 |RAHELLEL SCREW DRIVER, HEXAGONAL 2.5
14 (19462 1 | AHRLUTF DOUBLE WRENCH
16 |8132-A 1 |ER G ACCESSORY BAG
17 (8124 1 |22 hN— MACHINE COVER
19 [11169-B 2 [2YoEVY (AF¥EVY) MACHINE HINGE CONNECTION
20 [11170 4 [22oEVV(AFEVD)IE SCREW 6.75X24 L=7.5
21 (11171 2 |2 EVURIT MACHINE HINGE CONNECTION CUSHION
22 (6052 4 (2oL VRZITIEHRRL WOOD SCREW
23 |60386C 1 |iBE521FGE) OIL PAN ASSY
24 160386 1 AR OIL PAN
25 |PL—09 1 | 7—RAIN)L LABEL, GROUNDING
26 [15081 6 |sMSZITES (T4 WOOD SCREW
27 |15082 1 HU0A POLY OILER
28 [BS53188 2 |[a—7—=1+B) CORNER SUPPORT
29 (B148890 2 |a—F—%IF(A) HEAD CUSHION
30 |6055 2 |3—F—%F+(A) ILET NAIL
31 [BS53190 2 |BEERERT LFERE SPACER, C-SUPPORT
32 [BS53189 2 |3—F—2F3 LREE SPACER, H-CUSHION
45 111193 1 |FA4NE229 OIL TANK
46 (8125 1 |sREL OILER
47 135254 1 [RItEVE THREAD STAND ASSY
48 160012 1 |a—Khn— CORD COVER
49 |60374 T VAWAN CABLE TIE
50 (61575 1 (EEE A% HEAD REST

42




{12 &uEE1% 2/Accessories 2

43



{12 &uEE1% 2/Accessories 2

NO HREE |#=

: mf DESCRIPTION
PARTS NO. | QTY

1 [61527 1 [NILFA—F (H) BELT GUARD COMP.

2 161527-01 1 | NJLRH—FK(A) BELT GUARD (A)

3 161527-02 1 | NJLEH—FK(B) BELT GUARD (B)

4 161527-03 1 | NJLRH—FK(C) BELT GUARD (C)

5 (28138 3 [NJLMH—K(B)IE SCREW M6X1 L=10

6 [10599 3 IRNILMH—KFB) LT v— WASHER

7 |28138 4 [NJLMH—F(C)IE SCREW M6X1 L=10

8 (10599 4 |IR)LMH—K(C) LTV v — WASHER

9 |34629 3 [NILMH—FK(A)IE SCREW M4X0.7 L=8

10 17529 1 |BRESREAE SYNCHRONIZER SUPPORT

11 137102 2 |BmEEIXAEETESVH NUT M6X1

12 (30625 1 |8 a—KsS52T CABLE CLAMP

13 |30046 1 |a—kKo35271k SCREW M4X0.7 L=6

44




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E-mail: exsales@seiko—sewing.co jp https://www.seiko—sewing.co.jp/en
Aa—S kAR HrE

T273-0018 FEEMIET RET2-13-6 -f =

TEL: 047-420-3561

FAX: 047-420-3560 (=]

E-mail: eigyo@seiko-sewing.co jp https://www.seiko—sewing.co.jp/

Parts No. PB98850 (0524)
Rev. 2.1



